(. LOMBARDIN&w: 5.0

A KOHLER. COMPANE ngine: 15LD 400 Drawing: D

CONTROLS/LUBRICATING SYSTEM
POS. |CODE DESCRIPTION Qty

1 3200.002 wing nut M 6 1
2 7625.007 washer diam. 6 1
4 1200.041 O ring 103/2018 1
6 3240.008 nut M 6 2
7 9180.191 adjuster M 6 2
11 3240.063 nut M 10 1
12 8576.124 eXtra fuel device 3600 R.P.M. 1
12 8576.127 eXtra fuel device maX 3000 R.P.M. 1
13 6760.047 stud M 6 X 16 1
14 1200.041 O ring 103/2018 1
15 7625.105 washer diam. 8,2 1
16 1240.002 circlip diam. 8 1
17 «————- » see Pos. 60/99 0
22 B240.008 nut M 6 1
26 1760.027 bolt M 6 X 40 (maXimum) 1
26a «————— » screw M 6 X 40 (EPA) 0
27 7625.105 washer diam. 8,2 1
28 1240.002 circlip diam. 8 1
29 &————- » see Pos. 60/99 0
31 3240.008 nut M 6 1
33 5655.220 gover.spring 3000->3600 R.P.M. 1
33 5655.355 gover.spring 3600 R.P.M. 1
37 1760.027 bolt M 6 X 40 (minimum) 1
38 5830.119 nut 2
39 7565.004 washer diam. 6 1
44  9790.030 screw M 6 X 30 1
45 7565.004 washer diam. 6 1
46 J626.047 washer diam. 6,2 1
48 5655.230 stop lever recovery spring 1
56 3240.008 nut M 6 1
57 7565.004 washer diam. 6 1
58 «————- » see Pos. 60 0
59 ©730.337 screw M 6 X 16 4
5%9a 9$730.012 screw M 6 X 20 2
60 2750.405 ACCEL.- STOP GOVERNOR COVER ASS.Y 1
61 4431.198 gasket 1
62 &————— » see Pos. 60 0
64 5201.286 governor lever 1
64a 5201.287 governor lever 1
65 5801.582 eXtra fuel spring 1
66 «————— » see Pos. 60/99/99%a 0
67 5202.101 governor lever 1
68 «————— » sleeve - see Pos. D 67 0
69 5201.132 control lever 1
70 5600.042 spring 1
71 5201.294 internal control lever 1
72 1400.511 dipstick 1
75 1400.420 dipstick 1
76 9730.301 screw M 6 X 20 2
77 9220.117 oil filt.cover for pressure oil switch M 12 1
77 D220.118 oil filt.cover for double electric device (M 12+M 10) 1
78 1200.384 O ring 1
78a «————— » gasket for remote oil filter 0

printed by LOMBARDINI: 29/03/2018 -

1




Group: 15LLD
Engine: 15LD 400 Drawing: D

CONTROLS/LUBRICATING SYSTEM

POS. |CODE DESCRIPTION Qty
80 6605.090 0il pump 1
81 8965.051 plug M 12 1
82 4670.060 copper gasket diam.12 1
83 2175.155 0il filter cartridge 1
86 1111.225 0oil pump shaft 1
87 9730.010 screw M 6 X 16 2
88 8836.210 0il pump support 1
89 V770.172 roller 3 X 15,8 1
92 7980.077 pressure valve plug 1
93 ©495.074 drive rod 1
94 5625.023 pressure valve spring 1
95 8510.152 bracket 1
96 «————— » guard - nolonger avail. - see pos. D 96a/D 96b 0
96 6927.502 guard for remote control ass.y monolever pos. 99%9a 1
96a 6927.659 guard for engine with fuel pump 1
96b ©927.660 guard for engine without fuel pump 1
97 «————- » see Pos. 99/99a 0
99 »750.409 REMOTE ACCEL.- STOP GOVERNOR COVER ASS.Y 1
9%9a £2750.403 REMOTE CONTROL ASS.Y MONOLEVER 1

101 1240.017 snap ring 1
102 7625.105 washer diam. 8,2 1
103 «————- » see Pos. 99%a 0
105 7625.010 washer diam. 8 1
114 7555.004 washer diam. 6 2
116 2145.037 cap 1

printed by LOMBARDINI: 29/03/2018 -

2




Engine: 15LD 400 Drawing: D

855 37 103 632

105
\/ G
e 104a

: /.;516 '(%@ ﬁz
ST Nk

15LD 225
15LD 400
15LD 440

W

15LD 315| €
15LD 350

15LD 315-350

92 94 93 23 75
‘5’) SO >
r RGN 72-] 742
()R ¢
76 77 78 L“ g}y@%?
91—o0 101 92 102 94 93 %%wi“ﬂ ]
151D 400-440
100—g 15D 225
117—@_§ =) 84
120—e 3 (ST
85
90—
8 ! )

@
86/ 5714 88 89

printed by LOMBARDINI: 29/03/2018



